W'“'W”E*"W W"'m W

nwmmmmmvmwmwmmmmmwmvmuﬂmmuomvmmmmuwmmmmm1wmnvmmmmmwmsmmwmnmwwmwmwmummmmmmnwmmmmmlmmwmrmanmmmmmmmnmmmwmmmmlwn\umn. i

HHJ.".""' I ’"l M{*H& M A LM !

aryy W ) w

I, | il i!m«g

MMM«M

i Mfmmmmrﬂﬁumwmwmmmmwmammmmﬂmmwmmmmmmmmmmvmmmwmmmmmwmmumxmnwmmwwmwmmnmwwtrw;mmﬂwmmmmxmmmmmmmmmmmrm:wmm\mxmummm /




X LI

PREFACE

BELL47G-2 GX-25

NIAEA NG FEIZSER S B2~ T T 5 — [ RL4TH | OGL ) — X%, b
OR—=ARICAY =AY a7y —¢LTHFy MELE L,

TP B2 A 2 -2Bee V) vV AFERAL, 8T 7L CE#ME
HINMD 7T P HELDOFET,

o R e T R 1,800mm
T = — & —THEE 310mm
- 1,580mm
- R e 4 fif R 6,950g
bl 2 A F 0 -ecH VU Lx v
- A 4ch 5% — K

SO EE B [ BELL 47G-2-GX-25 | # BE LT W2 &icdh Y
ME BN F A

TETHEELR 754 FOBIZHAFEL L (GiA,. N3 7y —0iEExr+5
HRLFET, MY TRIEDTF SV,
MITEBODFNZEHOB-NESE BIEID T &V, 25y 7 O O #
3. BEoRE, SRS owTikic L rhE T,

F—EREOTR -TENH -2 EIcd, BFHTTHY, EHES - FIZK
FIEDEI# b 65w, b0 R—-—HAZHEEHRF CHBBEANGTLTHGEO LT
BT SV, ¥XBEHEETOMETBL TN EH L TT &V,

Model 47G-series helicopter that has been developed by BELL Corporation in 1945 is
used as a prototype of this kit (Hirobo R/C scale-down helicopter). The engine of this
R/C scale-down helicopter isa two-cycle 25¢c gasoline engine. Therefore, you can enjoy
a powerful flight just like a real helicopter.

a Main rotor dia./1800mm
* Tail rotor dia./310mm

» Full length/1,580mm

* Standard full-equipped weight/6,950Kgs.
" Engine/2-cycle, 25cc gasoline engine
"

Radio/4-channel and 5-servo

Thank you very much for your purchase of Hirobo's Bell 47G-2-GX-25 this time. For
safe and reliable flights, please carefully read this assembling instruction, and you will
be well acquainted with the structure of a helicopter. After that, begin assembling this
kit.

Before assembling, please make sure of the quantity and other details of parts. Once
part bags are opened, we are not responsible for any shortage of parts and replacement
of parts.

If your kit should be short of some parts or parts may be damaged before opening parts
bags, please contact the Business department of Hirobo Industrial Co., Ltd. together
with the details of the parts and the user’s card to which the dealer shop should attach
his signature. If you make an inquiry over a phone, please let us know the treatment
number.



Xy FLIHC AR H D ® vv4n
Je AL Y v A T % T O RITARETT AL AL EO Y o &b
U AR A T,
@ MERAE Gyro
N ) AN = e A A 1 e o I L I NS 1l
BY oM A BIEWEL L E T,
b4 ﬁ'mﬂli ST WAR AT A BlED T d A, Jearn more quickly, and the expert to produce better flight. It is therefore
bt Al L VT, recommended that one be installed.

Radio Control System
© Y

A minimum of 5 channel helicopter radio is best of this kit.

Additional items needed to complete your 47G helicopter.

This helicopter may be flown without a gyro. However, gyros are relatively inexpensive

and easy to install. The improvement obtained by using a gyro will enable the beginner to

A air plane radio can be used but it should be installed to use 5 servos. A 4-servo system Present

will not allow the best performance from your 47G and is not recommended.

L
Absent

® A LR T
mes A A4 7301 AERLTT SV
Fuel and fuel pump
Use non-lead-added high octane value gasoline(30:1).

¥
WK T (BB S LIRS 30-
. x.) BEA S T (EBR) #vYiRE 30:1
Fuel pump (Electric type) Fuel ( Wi Fuel
Helpurnp i AR e Mixed gasoline 30:1

E @ BmENREHK S SH ) LIZ5kT A BENMHHOT, HALLEVWTT 3V,
® PHAEL ToOWE AL SRS CHEFERLTT SV,
(YA TIEREREEA)
NOTE: ® Please never use an electric type fuel pump. Otherwise gasoline may ignited.
® The fuel pipe of fuel pump should be of a gasoline resisting type. (Silicon pipe
shall not be used).




M ICpRE TE

Tools necessary for assembling

OB >F1520253.0mm
L-type wrench

@+ K7 1/5— 31
1~ 2 RUINE K5 A /5~
Phillips screw driver
No.1, No.2 and precision screw

(% v M)
(Included in Kit)

s
1.5~3.0mm

@Ky AL F
Nut driver
M3+ A

For 3mm nut

®pfj 0 ZX /)

Double-headed wrench

® = y/N—
Side cutters

ZDALICVBRE HD

Other items necessary for assembling

BRIE TR->TVWET,
Available at a hobby model shop.

oOx¥yayvy @B E R A QT KX iEMA
Thread locking agent Cyanoacrylate glue 304 A
Epoxy glue for

30-minute

RS IF R F

Needle-nose pliers

®@hyr—+17
Modeling knife

X TUDOIEEEY A ADORA

Kinds of screws and how to see the sizes.

MF r o T AN 2= @7 ~NEEE 2
Cap screw (CS) Pan head machine screw (PH)
j 2.5mm
=5 7 G
= 8mm 12mm
=
A = L
3mm 3mm
B M3 X8 CS 5. M3 %12 PH

I—% Yy T AT 21—
Cap screw

* VD E8mm

Length of screw

lemnploJ
T IDAE3mm

Dia. of screw

Example J \- |_
T NEAE 2

s .‘70)1( & 3mm Pan head machine screw
Dia. of screw +VDE & 2mm
Length of screw

@ty bxya-— @2 yECTEZQEROVET)

Sel screw (SS) Tapping screw (Two types are available) (TS)
M3 X 5SS @
= T
1.5mm~3mm = 10mm
A €
T H
= i 5. M3 X 10 TS
3mm Example_J L ! S0
* YDk &3mm ia;':n;:cr'i;‘
Dia. of screw 5 i
*IDRE 10mm
Length of screw
®F v b ®7 vy —
Nut Washer #3x8FW
M2F b M3+ v k MaF v b @2 FW Flat washer (FW)
M2 nut M3 nut M4 nut Flat washer (FW) o3
3mm 4amm

2mm
Tmm
Etee & G 5

@+-1O>+vy b

NSy MMIBEHIEHDFAOALHEHIDOWVLEFYRTT,
B4 XEOIRLTY,

Nylon nut

8mm

=y FAO 8
Nylon nut
This is a nut which is furnished with a nylon insert to prevent

loosening under vibration conditions.



[3]

WS Ay 2 2 79 b OFRAL
Assembling the W-wash-out

o W v o 2

o " 4

o M3X6CS(AL 7 4 0 2

*

M2x10PH -~ O

VI N B & 1 YR 7oA

RECRE ol it o A e ISP S IR ) P

VT F A BBREACA L AT & W A AR |
Ilighsl A M2 1OPHCIN S L) & 4,
LT AT Ty S ED L T B XE,

.

&
The W wash-out has heen assembled in our workshop. Make sure that each part
of this wash-out can smoothly operate.

Temporarily set M3 x 6 CS(A) at the wash-out slide block. Mounting screw

(washout guide pin)
Imm

T F

s
S ibig

M3 x 6CS(ARLS 3 2
Furnish the wash-out control avm with g ball with M2x 10PH. (4w S 279 4 KE )

a5HK — b
o5 hall ;
( 6mm
M3 x 6CS(A) | (0
%W Y\ Cl\ Tl cFTva
@ %?B OPTIONAL PARTS OPTIONAL PARTS
2500-072 Brg.ftwll I Ay a7 b

Brg.@3 x 7 x 3F ¥ 4,800

2pcs. ¥ 1,200

W-type washout with bearing

(4]

A7y a7l — hDOEIL
Assembling the swash plate

0, i) S

e

Pivot bolt (D)

2L PAREKIERO LIy AR D)E Yy R R (E) R
Mount a pivot bolt (D) and another pivot bolt (E) at the swash plate as shown in
the illustration.

EK b AL (D)

E Ry kR IL b (E) Pivot bolt (D) FCAR
Pivot bolt (E) Short.
D
I sl
ERy bRV MD) (0] N\

*J0wy 7 El

E;ELI\\\O
S S~ 7 % 7% P& 88
/ ot
e Py kR e
Pivot bolt (E)
27w a7l — RIS HEE
Swash plate assembly (Pre-assembled in our factory)

Screw locking agent

E: G
E

Apply screw locking agent to

all the seven pivot holts.

(5]

T oA=& My Ediledi=—2 = DT
Assembling the elevator rod and the elevator lever

o TL 74 e ® e FIZM2XI12CST 2 V7A@ 9 Moy Felfdir &9,
O T L N -y FUZT L =T 38X ET,
o L L M= F— LN T LAY -0y FRiRTFITY g2 v V¥ T TETS,
oL A=Yy FOHMIUERTLTT & v,
# Mount a radius rod end at the elevator rod with M2 x 12CS.
* Mount a plain bearing 3 x 8 x 4 at. the elevator rod.
s Assemble the elevator lever and the elevator rod by means of a grooved parallel
pinand ¢2 E ring.
Note: Be careful about the direction of elevator rod.
ﬁ SYFP209 KTY K
Radius rod end
TLA_—azawk |
Elevator rod =
@2EY > J )
#2 E ring u
AT ETE S N
Grooved parallel pin ) \@
e %@
9 @.Jx .
£
Long TLA—8—L/—
@\ Elevator lever
o
L&
Sopipsas 7'|/.——‘/’.\"77')‘/73x8><4
OPTIONAL PARTS Plain bearing 3 X8 x4
0403-089 e XT3
BrgftILX—%—-0Ovy K OPTIONAL PARTS
1pce. ¥ 2,100 2500-036

Brg. o3 x @8 x 4F
2pce. ¥ 1,200

Elevator rod with bearing




— T

A A7 b — LD

16] Assembling the main frame

: o P
o Brg. 69627 % 696Brg. 1 v ¥ 17 Brg. 680027 % 6800Brg. 4 b ¥ — = F U ENE A L TH X 4 M3x 12715 - 24K - 5" L /¥~ Assy

4 M3 % 12TS M3 x 8CS Hlevator Pvl‘ﬂfﬂﬂﬁparg‘ 6800727
o 4 {2 7L -+ A(R),(LI696Brg. & b ¥ - k. 6800Brg. & L ¥ 2 & M3x12TS-2fl 7 (i kv | No.2type 7 "1‘]/7[31" ~ /Y —=M3x26

F9, F/10 hm P XX Aggyk 20 A A - MIX26D GG, M3XBCSTHRIEM L F 4,
(Brg. kb % - offif R U{ER L TF Suy)

o Ay L LRHMAORE, T.L Ay L3 Assy £ Brg. LF10602Z, ¥ 7 F L 2i— 2 v 7 b &
[G W LA A T 2wy,

o RHLALAL 7L AT w8 7L AIM3XB8CSEM3S A0 v v T8y it |
¥4,

Cross member M3 X 26

6800Brg. KL 4 —

6800 Bearing holder

B 28— XA Assy

Sp Counter gear assembly

<} g

A2 TL— A()
. Main frame (1)

Brg. 69627 -

Ao Lo L L\(R)/

* Pressure fit a bearing 69677 in the 696 bearing holder and pressure fit another Main frame (R)
hearing 680077 in the 6800 hearing holder.

3 Temporarily mount a 696 bearing holder and a 6800 bearing holder at the main s
frames (R) and (L) with a M3 x 12 TS-2. And the counter gear assembly and the 696 Brg. A Jb & — 7
right side of the cross member M3 x 26 are temporarily fixed with M3 x 8CS. (Be 696 bearing holder
careful about the direction of a bearing holder).

i When temporarily assembling the main frame, build in the elevator lever
assembly, bearing LF'106077 and pitch lever shaft at the same time.

"

The main frame which is temporarily assembled is temporarily fixed at eight

M3 x 127TS - 2%

points on the upper frame with M3 x 8 CS and M3 nylon nuts. M3 X12TS - No.2 type

EvFLN- 4T b
Pitch lever shaft

FyiN—T L — LA
Upper frame

cATvar M3+ 024y b
BB Brg. kI —019 M3 nylon nut
1pce. ¥ 1,000
(Brg.6800F1)
o Option
Metal made hearing holder ¢19
(Forbearing 6800)




X A7 A ~ERDFAAL

17] Assembling the main mast section

A4 7L NAssyll A4 v A L&l L, A O XY Assy &ML & DY TM3X20CS £ M3 A
0y b THI O E T,

7AW E FFT, AT 92 % M4X4SS CERLET,

ATy aTdl— FAssy& Ay Y 2T FAssyk A4 2w ALIHE L,

Assyl>M3X6CSIMVE A 4 ¥ 2 Z L ORIZEDE TR VAR T, (HiH T & & W RICTERD
M ¥~y FAssyhk A4 22 A FIZHLA G T, M3X20CSEM3F £ 0 v v | THliH i) &

3.

Yoy LG PR RG PT AT b A] 9 SL o~ Oy PV MENIELAAFT,

TLA-F -0y bEAT v a T L= FOERy FEL MDUIELRARET, S,
Pass the main mast through the main frame assembly, and combine it with the > T r)?V

auto rotation gear assembly. Tighten them with M3 x 20CS and M3 nylon nuts.
Fully lift up the main mast and fix the mast lock with M4 x 4SS.

Pass the main mast through the swash plate assembly and the wash-out
assembly. Then, Screw M3 x 6 CS(A) in the wash-out assembly to the groove of
the main mast. (Be careful so that it may not be tightened too much).

Combine the rotor head assembly with the main mast and tighten them with M3

x 20CS and M3 nylon nuts.

Insert a wash-out radius arm in the pivot bolt (E)of the swash plate.

Insert the elevator rod in the pivot bolt (D) of the swash plate.

s M3FAR>F b

3 nylon nut
\ﬁ { ~
; NN,
| ‘ N
%

v T b

A7 7 aAssy

Swash assembly

A A7 b=

MA Y AT RTITT AT — AN Main mast

To washout radius arm

O <
.
<) X bOwy

! '9 Mast lock }% ©
@D)

M4 x 4SS

ILARX—=%2—-0v KA
To elevator rod

N
Y

T— M3 % 20CS

T4 v aT I bAssy
Washout assembly

BT E = XA 10T
To the pinion gear
10T having shaft

F— O X Assy
} Automatic rotation
~_gearassembly

U kj/ ;5" i\ﬂ ]]D
meﬁmw

o | WLd
/ 1 M3 x 20CS
%/

M3FA40O>F+y b
M3 nylon nut g
i



ml%>?4>7¥htx4>>v—>mmﬁ
’1 Assembling the landing gear and the main chasis

) VT ’ \o ) Lifii b TR ML L 2. BEBO A D A T A A 6 4 w2y | y olo U v 3HE(R)
ER IS F T [ - ul 7 BT AT DA A AN | T T X U
7ot XN, R TR L i BB A D kR A AN A v AR A s AV g Rear support.column (R)
o AL VYN ARy F 7 MIZAXy K72 23y N EM3X8CS, M3 X20CSHRIE ), M3 1
0y CNAF O . BEHEAM3IXBCSEM3) A 1)y P TR AL F T, Uy S AE(L)
I A VA - 3 NN 1 | & I L i = Rear support column (1)
A f A 2 p § JIA (R !
” After the landing gear is temporarily assembled on a surface plate, tighten the ~ b RER Ny T>J> T35y kB)
: : Front support column (R) e )

serews at each so that the landing gear may not strained. Engine bracket (B)
* Temporarily set. the main chasis on the skid foot together with the skid foot band

with M3 x 8CS and M3 x 20CS. After it is mounted with M3 nylon nut,

temporarily assemble every column with M3 X 8CS and M3 nylon nut.

* Mount the brackets and bars together with the engine. TLI2 T35y Q)
Engine bracket (C)

ol
%\
M3x20CS  ff

R Xy Ko b
Skid foot.

o —

True up the level.

M2 x5TS

s
M2x20PH —=—"5" NS F L HEY /L K

g
o 0
Landing gear band \.\.,WMZ x 20PH

\

M2 x5TS

SLF4CITXVEME
Landing gear column

2%y RN TxryT
Skid pipe cap o

Q/ ®.3 A% FItq - A S Srdy— S
Skid pipe A s o Main chasis

= Lol 2%y K7
= p@ Skid foot band i’ b

Skid foot

LRy
Balsa
material

202 b

Front support column (L)

M3 x 8CS(ETD HVCSIE TN TM3x8CST T)

M3 x 8CS (CS having no indication are all M3 x 8CS).

b M35 OCFy NEROEVF Y FBTAT

N M3F A O>Fy bTY)

Cement M3 nylon nut (All the nuts having no indication are
M3 Nylon nut).



I, 7yIN—T70L— LD

9 ; ;
9] Assembling the engine and the upper frame

o Wit =2 L XIS Ty F A
oy o)

W AL Brg. 60822 % L . 7 T v o

o b Ty F ANk, LV ZRBIIMEXI2AA AN AR T ET,
o LYV Uy hFGT Iy IO AR, @ e X IR L T S v,
¥y TL Y ANOW T LTAL 7L 2O TFWAS 7L — AHERLE I,

F AR Y E9,
Ly O, HEAHRT S,
o il ¥ A v XX L Brg.696ZZ20 MIZANEN 7 v A AT T B v,
Ldhh Fd)
o 78— 7L — hEZGHIHICMIXBCSEMIF 10+ » b TRIEHL E 7,
o Brg. 696271731 L 72l f ¥ = 4 » ¥ Y 10T# 63X 8 X 0.5FW L MIX10CSTIE» F 47,
M

e ¥ TL Y MO TARE XA, TR TANEE
| B T ] - S B
" Furnish the pinion gear having shaft with a clutch bell case and bearing 60877,
and screw in the clutch hell. (Use a screw locking agent).
¥ Mount the clutch case at the engine body with four M5 x 12 hexagonal bead bolts.
» When mounting the engine at each bracket, make sure of the position carefully.
Remove the carburettor, place it inside of the frame from the lower side of the
main frame, and mount each engine mount.
[For handling the engine, please refer to the end of this booklet].
* Place an adjusting washer between the pinion gear having shaft and the bearing
69677 (This washer may not be needed according to some type of engine).
* Temporarily set the upper frame at each column with M3 x 10CS and M3 nylon
nut.
*

Fix the pinion shaft having shaft which is passed through the bearing 69677,
with g3 x 8 x 0.5FW and M3 x 8CS. (At this time, use a screw-locking agent).
Note:

When or after removing the carburettor, please never injure the packing nor give

any filler to it when re-mounting it.

A SIS i v

(LY il W TRELEE

VTS L) 72 0

M3 % 10CS
S

M3 x 8CS

(BHE AR M3+ O>Fy b

M3 nylon nut
PIRMT v v 06x8x1.5FW
Adjusting washer ¢6 X8 X 1.5FW #ftE =4 X vi07
10T pinion gear having shaft.
M5 x 1275 A )V b

M5 x 12 Hexagon \l’f ;

head bolt | 55 yFh—2

e Clutch case

Brg. 60827 75y F NI

Clutch bell

—@

I vHL bPANR—Y—A
Engine mount spacer A

TP T 35y b8
Engine bracket B

(@

\ - TLYLv s hAN—H—B
) ﬁ, & 3\\\ Engine mount spacer B
I VLTS5 ybA : ) HAry b

Engine bracket A

/E

: M4 x 15CS =
M5 x 2075 # b h i >
M5 x 20 Hexagonal
head bolt
I o)e Y bC l/
Engine bracket C

24 x 10 x 0.8FW
MaF~f10O>Fwy b

M4 nylon nut
10



(101 T =7 — A b7 A Assy® Bt
Mountmg the tail boom truss assembly

g

» Tl Toe b T A Nesy R T T L ANESLZT 203 T L - A IIMEX10CSE M3 1 1T et
b kTR £ M2 nut,
AAYE N LT AT L ABEM3XBCSEMSS 10 Sy | TR iidn L M2 x 8PH
7 AVl e N/ R | N el RS b i AN BEMIXI6CSEM3 ) 4 0 2 o | Tfig b s 4 GIOEECL T 0 %9, 2
4 Mount the right side as well. \,,,"/
o A 7L A RN F T Ak & M2XBPH E M2 F TRV L,
¥ Iyl HHE T b BTL - AOMMIDRITOE T, FOM. RO

YVYorhGEHEOME 4+ i CFa8w, ¥YOlL. %9 o ROt L % H H
gbetTirvEd,

?
@ \
I

Temporarily fix the tail boom truss assembly at the upper frame together with
the hoom brace (A) with M3 x 10 CS and M3 nylon nut.

Temporarily fix the boom brace (B) at the main chasis with M3 x 8CS and M3

Boom end lm minal
T—LJlL -2
Boom hrace A

nylon nut.
Temporarily fix the hoom braces (A) and (B) at the boom end terminal with M3 x
16CS and M3 nylon nut.

Temporarily fix the upper-diagonal truss terminal at the main frame with M2 x

M3 % 16CS
8PH and M2 nut. ’ :
2 Here, tighten the chasis, columns, brackets and each frame more. At this \Q'Z

time, adjust the centering of each axis and adjust. the engagement of “

M3 x 10CS

gears. When adjusting the gears, use and insert cut pieces of vinyl bags of
the kit.

T3y alassylfiiE. FOHEC
T=WRIA T 7 bEMFU T,
After mounting the tail mission assembly,

—J—LTL— 28
Boom brace B

//\3)<BCS
@

mount the tail drive shaft as shownin the

illustration.

M3+ 0O+ vy b
: ol M3 nyl (
FoMRSA T T MY T ) 3 nylon nut
Tail drive shaft ’
hrR2—aAl b#
Counter joint shaft
F =W KS A Jmnaq 7
Tail drive pipe

11



s FTRIABRLCHMITCEY, GL 20K, A v FFlE, ghl
EHLTT 3V,

o bkt b LT Loy PRGSO d Y,

o BL DA AL AV CHEFRAL L TTF &V,

M2x167 ¥ v 2 F0Ow K "

M2 > 16 adjusting rod

E oy F 7 v 7 O AL

[11] Assembling the pitch up mechanism

M2y R K holts and g5 balls.

Q:é}\\\\ LB LN —

P
L-type lever
M2 rod end Xq o 3 L @5 ball is mounted at ten places in all.
— N
@:/ \ M3 x 20CS(A) i Malke sure that each lever can smoothly operate without play.

M3F A0Sy

rl ~ pol s g A 1w
M3 nylon nut d)\ C \ T b= X PN 38 x4
" i )\“'n,,m Plain bearing 3 X8 x4
@

:_,,”T M2 % 10PH
"’ll i
~ O, a o5 - Jb
(&,

15 ball

TL -T2 3x8x4
Plain bearing 3 X8 x4
24y KR I b(A)
Stud bolt (A)
23 x 8 x0.5FW

22y KKRIL FA)
Stud bolt (A),
LB L /Y =

5 L-type lever
O 7k EyFE L /Y —(8)

L-type lever
Collect pitch lever (B)

» M200y KT > K EM2x16ARIE
FTHIOREZICEDOETTF &L,
True up hoth M2 rod end and M2 x 16AR
to the length shown in the illustration.

@TI=CTO

40mm

23 x8x0.5F
22y KR H(A)
Stud bolt (A)

a7 FEYT L IA—(A)

Collect pitch lever (A)

e AXTar
0403-087
Brg LB L /¥ —
1pce. ¥ 1,800

o Option @ ot 73 Option
L-type lever with bearing 2500-036
Brg.e3 x 8 x 4F

2pcs. ¥1,200

TL—-2XTYYY 3x8x%4
Plain bearing 3 X8 x4

LR L /N —

12

L A S5 1]

Assemble the pitch arm mechanism in reference with the following illustration.

Be careful about the direction of each lever, direction and position of the stud

M3+ 10>+ y b
L-type lever M3 nylon nut

(DAL

Tl = 2 X T 38 A
Plain bearing 3 X8 x4

M3+ 10> F v b
M3 nylon nut.

WHE - LY 2y

MOy KT > K

M2x167 Y+ Z2 b0y K
M2 X 16 adjusting rod



F—J) 3 ‘y:/i/nlﬁd)#ﬁ_/

12 ; g
[12] Assembling the tail mission section

M3u7 v b

A,/ M3 U nut

- )L J L [N |
Tail hlade holder (1)

(1)

7

W 2 0 U Brg, CRTA.9, 3 X6 X0.5FW, Bry, SS3-90M 2 L& b ¢ < . M3U+ » F Tikbw V2P 72 @ =
F4 ., (Brg. CRTA-90 J5 10 TE# | T F &\ . i &,/”3 7R 0.k
ool T L Rk b F (RIS @B b A M2X TOPH TS O 3, ’”\ 2¢ Brg. CRT4-9
T e 7l Fok ¥ —(RyE ()% 7 — v ¥ 2 ZIZM2X10PH E M2 2 F TG 29, %
Wy F T FAssyl2 7 — W ¥ 9 5 ¥ ¥ ¥ & g2x8.8 FLE L CH . M2T o kT T =T — FRILF —(R)
Fe VAR E T, Tail blade holder(R)
Tl 3wy A s AssyllTXTHN T —EML e, TN Yy e VAAET, (6] S F=IbNnNy Y
HATWwBEWEIELTFSw A Y0y 2% L TT 3w Tail housing @ @
7o Wy T L FAgsyk T E o F 09 MIZM3X3ISSTMF O TF & vy, \\ mg :ui j
Foob 3y YA v Assy® T WPy F L= ilgh R — L A M2X10PH & M27 7 b T WAFer 49, l a5 — I
M2U 7 Fry Fid, 7= 7 L= kR Y — Oghl - ISR A T, ~__ #5ball
Attach a hearing CRT4-9, 43 x 6 x 0.5 FW and bearing SS3-9 to the tail housing F-NEYF Tl — hAssy ‘3 \ M2 x 10PH
in this order and fix them with a M3U nut. (Be careful about the direction of the Tail pitch plate assembly
bearing CRT4-9). f—— M3 x 35S
Furnish the tail blade holder (R) with g5 ball with M2 x 10PH. : o5 — I
Mount the tail blade holders (R) and (L) at the tail housing with M2 x 10PH and CE/ @5 ball
M2 nut.
Mount the tail pitch hinge at the tail pitch plate assembly with p2 x 8.8 needle
pin and screw in the M2 rod ends. MaO s B xR
After passing a 7 x 7 collar through the tail mission assembly, screw in the tail \%/Mz rod end M2 nut
housing. (As this crew is a reverse-thread type, turn it reversely, and furnish it
with a screw locking agent). F=LMEYFELI IxTh o —

Mount the tail pitch plate assembly at the tail pitch rod with M3 x 3 SS.

Mount @5 ball at the tail pitch lever of the tail mission assembly with M2 x 10PH
and M2 nut.

Insert M2 rod end in g5 ball of the tail blade holder.

*T7va OERPUT - NVEYFLIN—%
MFH3ZEeENTEET,
Metal tail pitch lever which is one of the

options can be mounted.

Tail pitch hinge 7%T collar
a2x88= — FILE>
¢#2 X 8.8 needle pin
Ty aAassy
Tail mission assembly

Brg. CRT4-9D A5 [7]
Direction of Bearing CRT4-9.

Do il

M % &

Large

0401-049

SBEWT —IVE Y FL/—(Brg 1)

Metal made tail pitch lever (With bearing)
¥ 2,400 M2/

Inner dia. : Inner dia.: Small

2506-017 1.7 x4x0.3FW ¥ 100 20pcs.

13



[13]

7 — JVEBOFASL -1
Assembling the tail section-1

o

o

st

L

.
(L
“5 A

7

w7 N A Agsy D By il L T &,
[ P D 7‘/\33‘,{,}“'”.‘ 7 WS A Tk L WL LTl = AL

73 S8y b RMIX10CSEMBS A 1)y PTG EY,

1 vAssy®P YA Y PRI T W E T4 T T b EARAN,
oS U, T TR PO Y TREELET (7 W
I E XA THy P LTTF S
vl kg T FBEM2X10PH, M2
W9 A kgas s FEM2XT0PH, M2 7 | TT

N3 w3

o b CHEEER A A,
w7
Tighten each serew of the tail hoom truss assembly more.
Mount tail pipe holder, tail pipe brace, tail skid, and tail pipe band at the rear
part of the tail hoom truss assembly with M3 x 10CS and M3 nylon nut.

Insert the tail drive shaft at the joint section of the tail mission assembly and fix
it with M4 x 4SS. After that, mount it at the tail pipe. Fix it with the tail pipe

hand. (Determine the length of tail drive shaft when building it in, and cut it off

the length).

Mount the vertical stabilizer with g5 band, pipe band (B), M2 x 10PH and M2
nut.

Mount the tail truss at the tail boom truss and the vertical stabilizer with g4
band, M2 x 10PH and M2 nut.

M27+ v b

M2 nut
o4/ K
¢4 band

M27 v b
M2 nut

IS4 TN KB

Pipe band B

T =l b
Tail truss

)| P N S

M4 X 4SS T [& % | 72

7.4 7

YTk

Nk 2k il RO F Y,

TN TTL -2
Tail pipe brace

14

7 -2y A Assy

Iail mission assembly

F—WESALAT+ 2 b

Tail drive shaft

F—JuINA TINL K
Tail pipe band
M3+ 10>+ kb
M3 nylon nut.
F =S, 7T
Tail pipe

F =N THRIVH —

Tail pipe holder M3 x 10CS

05/V > K
@5 band

F—NIZXxy K
Tail skid

“M2x 10PH

HEEH
Vertical tail blade

M2 x 10PH

bl 2 N2 8
Tail truss



7 — JLERD AL -2

[14] Assembling the tail section-2

°

KB AR e W, 7 ¢ v AR L et WAL F T,

A R R AR BN A 4 L A M2XI5PH & M2 TG 720 238 4 Ty s B

M2X10PH & M2 2 T & 4,

oI N -y W AT a0 =T e T EMEAA WIZM2XI6ART
M2ty Fors AR E

0o F ¥~y PO — WIS LU F— W FITAKRENN FTRERELE S, EiOT E v LIl
HEELTCFEWw)

0o F W FI 4 TG E 7 — WV F T ALIM2XI0PHEM2F 2 F TIUED L, L7 9 2 a ko

ASKG . T =W T A T3 ThFAAGWL L, BEELTF &,

o

Kk B

Binding band

JH-ar bO-IIN1T

Rudder control pipe
T—WEZA T %D b
Tail drive shaft

T RS A TR

2 R / dLhFya
I'ail drive bearing plate

Rubber bushing
TR TINAT

Tail drive pipe M2 nut

INT TIN> KB
Pipe band B

M27 v b /

Form the horizontal stabilizer blade and adhere fins. After that, paint it well.
After the horizontal tail hlade mounting brackets are mounted at the horizontal
stabilizer blade with M2 x 15 PI and M2 nut, mount it at the pipe band (B) with
M2 x 10PH and M2 nut.
Insert the rubber control pipe in the rudder control tube and mount M2 rod end at
both the ends with M2 16RM.
Fix the rudder control pipe at the tail truss with a binding band (Be careful so
that it may not be tightened too much.
Temporarily set the tail drive bearing plate at the tail truss with M2 x 10PH and
M2 nut, and place a rubber bushing there. Then, insert the tail drive pipe and
secure centering. After that, fix them.

A2

M2 x 16AR—__ g

b
P

P

M2+ v b

M2 nut M e
(T —IWE 9 F LIN—(C
FEAHET)

M2 rod end

(Insert it in the

tail pitch lever)

M2x 10PHOK FREMG & B EEEL &)
M2 x 10PH (Fix the horizontal tail blade
mounting bracket)

INT T IV KRB
Pipe band B

- M2x15PH

I

D
5 K FREEIAER
SA4—Lr Q= NFa1—T N Jljb’/ Horizontal tail blade
Rudder control tube z mounting bracket
-y N
s, <
KFEEER \ s
/< d M2 x 10PH Horizontal
stabilizer
% M2 x 16AR <
o ity d
M20y KT > K KEEERGEMEICERLET, M27 v b
M2 rod end Form the horizontal stabilizer to the blade section. M2 nut

15



AR 0> KBS

Assembling the body frame

o IR ~F-3, FT, FO~F12 b & % v & G L d T,
CFBMTAX YV CHTIREA LT, 2 VREHITHEEES,
TyayATYNyA Dy FRAK
(Fx VN, ALy e VIR b BT THB EET)
o FA~F-6, F-13% TER . F-15, F- 145 HRMH, % v v v W7okl £,
f RN U AK o k7o ks s R EE LT A MIX20CS6AR TS T,

ke Adhere the body frames F-1 to -3, F-7, F-9 to F-12 and balsa material to the

cabin.
» Temporarily assemble I'-8 and seat in a cabin. Drill a screw hole in advance.
Hole for adjusting rod of the engine control
(And holes for mounting canopy and main chasis shall be drilled in advance).
i Cement F-4 to F-6 and F-13, and cement. -15 and F-14. Paint them together with
the cabin and the seat.
* Mount the cabin with six M3 x 20 CS by which the skid foot. band is fixed.

F1a/5)L 4 -
Balsa
M2.7 x 8K+ ¥
M2.7 x 8 Wooden screw

M2 x 8PH

M2+ v b
M2 nut

/
]

M2 7 x 8K T ¥
M2.7 x 8 Wooden screw

vy

Cabin

F-15/%Jb 4%
F-15 Balsa




(16] Vv A1 - SHE#O BT

Mounting the gyro - radio receiver

o EBHIZ A0 Ny T = RS LR PN - T R TR F T,

" In reference with the illustration, mount a gyro, a battery and a radio receiver in
the cabin, using double-side adhesive tape.
o U A CLAIAPEF 10D Dh Iz A v §, §13288
AR T U v A DR S Rl O F
LTTF &,
* Place a gyro in the hole of the body frame -
10. Cut off the diagonal-lined section, so
\ that the gyro may not be brought into the
Seq0 body frame.
Gyro
Ll 4%
Double-side adhesive tape X
DS Jyq1OT7>T

Radio receiver Gyroamplifier

ISyFl—
Battery

o N9 F AR VR ETHRIATEZER . 7Ty TeEML A WVIREFTELTT 8 v,
* The battery is wrapped with a sponge sheet, so that it may not be brought into
contact with the radio receiver and the amplifier.

17

PO B2y T 2O 250, RS T rmLe L TF Svy,

In case of mounting a switch at the position shown below, drill holes at the body

frame -5,

Z Ay F IS

Example of mounting the switch

JrM4OX1 v F
Gyro switch

BEWRA YT

Receiver switch



i — K Ot

Mounting the servo 54— rO-LFa-7

/ Rudder control tube
&

[17]

o Bt A~ | IWERLTHEEF T,

o Moy kol 5 Y sl U Ky 2 b AL M3X8CS, M3X10CS, M3 4 © » + 7 | & {# -
TS0 s U 7L — LIS F 9,

o L L A el T R, IO I L A=y -y s | 2 M3X8CS, M3+
{02y b T — 7 TR E,

o 2 SR AR 10, 11 M3 X T0CS, M3 A 11 > T o F A,

% Set each servo to the neutral position.
* Mount the pitch servo and the rudder servo at the upper frame, using the servo 78 —Y% -
mount (A), M3 x 8CS, M3 x 10CS and M3 nylon nut. Rudder servo
h Mount the elevator servo and aileron servo at the aileron/elevator servo mount S B
with M3 x 8CS, M3 nylon nut and double-side adhesive tape. :
Servo mount A
e Mount the engine control servo at the body frame F-10 and F-11 with M3 x 10 CS 1 l
and M3 nylon nut. { ﬂ ) @
M3+ A0 F b
M3 nylon nut i@ — 7

Double-side adhesive tape

M3 x 8CS ;
oY —KeH b

Aileron servo mount

Ty -k

M3 x 10CS
U\ M2 x 16AR lﬁ) i Aileron servo

™

i oKy F LlLA—Y - INOY IyAsORY—FIZOy FLY FEFTRAALT XA L0
; : A TR S,
= Pitch servo u Mount the adjusting rods furnished with rod ends at each servo of pitch, elevator,

aileron and engine control.

M3 x 10CS Tg

FEY — AR — LA E O
05K — I EMF U TTF &,

Z0w hJIbA Furnish each servo horn with

To throttle 65 ball asshown in the
% illustration.
o, =
3 % E ;\ M3 x 8CS éb é =
E - M2 x8PH
é S M2 x 140AR @58 —Jb
g5 Ball
S VR 1

mEmr -7

é Double-side adhesive tape
ILARN-—F-—H%—F
Elevator servo

M3Fq0O>+v b ) : i
M3 nylon nut O ILR-—F-—H-—FKvI> b M3F+10>Fy b

Elevator servo mount M3 nylon nut

18

o2 Z > H—KeI bA

M2 x 16AR ‘ @V‘ Servo mount A
/ . Servo horn @
\-/

I % —K M2+ v bk
Engine control servo M2 nut



TOREY-—KOLyT 12T

L15] Setting the transmitter sticks and servos

25 14 w7 DORKIRF

Basic aperation of your transmitter sticks (MODE 1D

o E{EN (AN EAEREL . ALy SR AT AT oy s kK o [ R ] & AR L
¥ o
o [WE S 1] Al OBy &t GEEMWO Y A AL 2 F RGO AT FEOM OB B B
T8,
i Connect all of the radio transmitter, the radio receiver and servos, and switch on
them. Make sure of whether or not the rotation direction of the sticks and the
servosis correct.
i If the rotation direction is not correct, change the reverse switch of the radio

transmitter and set them up so that all the servos can move as per commanded.

X%y,
N 4

s Y —iK

Aileron servo

Ey FLofi

N
Pitch Lo position g ‘/{/i\)\\
q 0

54— —

( 6
Left <D
Hi
Pitch servo £ — Kl Mode II
e : Movement of
Pl g 27 1y 7 OfihE i kDB & Movements of sticks —> your helicopter
ol 3 k )l’f&ﬁﬁlﬁ Elevator servo (D =, 9 — E —1 @ Tail rotor R]ght, —1
Throttle slow speed position X @ 54— i —2 ® Tail rotor Left —2
: own Hi @ ILAXR-4F— 4y -3 ® Throttle High -7
20y kY — K 3 ‘ i g
pR - e o e ‘ ® TLAR-5— 797 >4 | ® Throttle Low -8
’ Rvd’ﬂl -t R L RyEIVE o Gilie Tab D 4 -5 | ® Roll (Aileron) Right -5
udder \U Vi \\ / Aileron ® )0 i —6 ® Roll (Aileron) Left —6
B ka @ xT>ax NA -7 ® Pitch (Elevator) Forwards —3
Tl A 20y hILaE v F ® > 20— —8 Pitch (Elevator) Rearwards —4
Elevator Throttle & pitch

19



REDY o —

19]0 = :
[19] Linkage of each section

e TYNAIT Y FIIM2U Y FLY FEAYAAET,
o ABWL TENFRD y P F A ES,

Screw M2 rod end in the adjusting rod.

Mount each rod end in reference with the illustrations.

M2 x 16AR

M2 x 90AR—|

M2 x 90AR

A\ @:’m: M2 x 70AR
U 110mm
- lllll [
M2 x 70AR @
90mm
HIIIT : I
gy

20



¥tz > 7 O Bt

1201 Mounti ng the fuel tank

o HI=Huy HI—-H oy 3= R, A VIO

Hh Al TR - TF 5wy,

i RO

o ¥ I =K Y YR T LM &AL DR EHTET,
o H I H s AT AMIX 8CS EM3F A0 Sy T ES,
e ¥ I By N H Iy YT, NN EM3X 8CS T 2 L

MO LTy Iy s N MBY A b i VA
TV~ =Rt A¥ 4 THEFLEY,

o Y vy A TR OMIEE L T,
(7 oy ISR T

oY O EY I -7 T ORIZEDET Adv, ¥:i—%ry BB

ApEX L9, 72413 —
(7L v v rik e, M3X 8CSTIFL ) Filter
oo 28 A MOEXETSE g3FW T 7 L — U 'S S RE A S S ¢
TRWE

HI-a 7DOIHMCREHU S, :
Drill a hole at the outside of the e e

dammy tank.

HFEEAD

FFuel supply port

A —-229 A7 —R
Dammy tank stay R

" As the dummy tank, dummy tank cover and hopper are cemented and fixed with
screws, they should leave lugs for mounting.

b Drill holes for take-out of pipe and for confirmation of the fuel at the lower part of
the dummy tank.

* Mount the dummy tank with M3 x 8CS and M3 nylon nut.

* Temporarily set the dummy tank cover, the lower part of dummy tank and the
veneer with M3 x 8CS . After that, remove them once and align the holes
position of dummy tank, veneer, a nut having M3 pawl. Then, adhere them by
vinyl-lined adhesive glue.

= Route each pipe to the fuel tank as shown in the illustration.

(Fuel filter is one of the optional extras).

L Place the fuel tank, aligning its corner with the groove of the dummy tank.
Cement the upper part of the dummy tank.

(After the dummy tank is painted, mount it with M3 x 8CS ).

* Mount the hopper at the frame with M2.6 x 6TS and g3['W.

A TOREEGMEART ~
B T &L, \

Tighten each joint of the pipe

M3 At F oy b
M3 claw nut

- ! HI-n2y

/ Dammy tank

N e S g

with a thread. £ £
Veneer @ }\/

Dammy tank

NP

IR B DA

~~ Dammy tank cover
HI—42925—L
Dammy tank stay

150cc ¥l 2 > 7
150cc fuel tank

% .

¥+~ \
\ P

To caburetter = _~

o)

23 x8x0.5FW

M2.6x6TS

R AR
Hopper

W
23 x8x0.5FW %\MZ.GXGTS

21



7" L — I\“ U)Hyfd» ok d Tl F A MAX30CSEMAS A0 A | TR,

21 !
[ I Mounti ng the blades i Mount the main blade with M4 x 30 CS and M4 nylon nut.

o AL Tl FUTHIRIR AR L. AL 7L k7 o L ke ok SRR TS 3,

o AL YT L= K 7= W7 L= FIZENEFNINET 2 — 7 & st TR 10emfERESR S 124 L 3
T

o B O BT S0,

o il b L&Y,

x

o 71 FDINT AR

8 h$T, -
e g ) - S M4 % 30CS ——
o WRIEL X DA A XD KM LT o~ TS p
WEMIBER AT o7 ¢ > 2 LT T %,
* Cement a reinforcement plate to the main blade and form them . And cement the
blade bushing with epoxi-glue (adhesive).
e Wrap the main blades and the tail blades with contractible tubes with the tube A4 TL—=FK FL— KR4 —

Main biade Q/ l Blade holder

kept by about 10cm at their ends. iy
"> 1 . H 2 = o 7 S

(‘,ontv n}ct, the t,uh'r-s.wn.h steam of boiled water. f Blade bushing ’ 2 MAF £O s+ k
i Jut off the remaining tubes at both the ends. J

" o2 3
* Secure the balance of blades. 7 (/v |\l /{.A‘\‘(Sj/l ~ T L — KN lisd
i R sut pr R
* Give a coat of cyanoacrylate glue to the joint ’,\' Blade reinforcement plate
:

M4 nylon nut
3 j = it y
between the body and the tube to avoid 2o ik =

Main blade

o7 weight change due to the temperature. s J':"Nf\" :/&Hﬁ'l TR 0o F T L FeM3xXI50SEM3F+ 40+ 9 F T E4,
G . /'\ (,,mnc‘!.nt Y‘“(‘h ; * Mount the tail blade with M3 x 15CS and M3 nylon nut.

r‘_" = epoxi-oriented adhesive

; S M3+ A 0O>Fy b

8 ay ‘ o <ﬁM.’? nylon nut
90 1 )
R———%
O 0
/\;:_

’.T—"J/.\ F—ILTFL—-FK
t___/ Tail blade

BULWAIKT-TFE %L
Attach a tape at a lighter side.

Cover blades with a

shrink tubing as shown

22



122] = A O U] (23] * v/ E— ORI
: Mounting the instruments ; Mounting the canopy
g g

L e RN . A= ROl T, o M2X8PH, g2FW, M2 7 | TR & & v & 2 o 34,
o P14, F-1573 WLz F v L i 7 - S TR L AT, i
"W

Mount a wind shield at the cabin with M2 x 8PH and ¢2 FW and M2 nut.

Cut off the instrument seals and adhere them to the instrument panel.

v Then, adhere the panel to balsa members F-14 and I'-15 so that it may seem just

like a real instrument panel.

,/—MZ x 8PH

-

\ a2FW M2+ v b

—

\' M2 nut.
S Y i
o Seal s NP ¢ B

A

R

QD
203

Q
Q

QD
DO

23



(AT L=F EvF I JORE
Adjusting of main blade, pitch, mixing

[24]

Lo iRl oy
BANE T DIk hE

(A)
N o

Engine idling under the

minimum pitch

MAEYTFREET VN —,

MBI EICE>TREYVET,

(B) ;

I T A RUBEDOE y FHO~ -1
Pitch angle on engine idling Sl
ICICBLEBOE Y FH-2~3 \
Pitch angle on engine stopping
(- +O—75 — 2 3 &%)

(Auto-rotation landing)

o
e

according to the engine power, kind of fuel,

and the like.

The maximum pitch angle may be different

BAEyFmT~8

Max. pitch angle 7 to 8 o

i)

Z2ESAY—ar bO—-un

4

i

! To stabilizer control of seesaw
1

IR X TL— KR YV UTFURAKE

i Semi-symmetrical type main blade wash-outangle 6

(Q)

V)]
2R2ESAY—a bO—-A

To stabilizer control of seesaw.

@ A
e

=
b

Slide clearance 8 to 10mm ]

RAEYF
Max. pitch

T 352 =l

fx K E v F OIKGE

— R EE R —
. ADJUSTING —

FEngine high speed under

the minimum pitch

%247 — L Mixing arm

Y,

Wtsae.o
Y e,

WALy F OB . KLY R

Slightly upward from horizontal

\xhen the maximum pitch is secured

279 aTL— hAB)

To swash plate (B)

JL— RKIL4 —
T — Ln(A)

To blade holder arm (A)

WHEIG A w2 2 T b Assy

2714 F#E8~10mm

Smmbil E

—_
More than 5mm

RNE Y F ]
Min. pitch

24

W-type wash-out assembly

TF v ATy hLIN—(}
MAE Y FRAOB., kFIkAE
Wash-out lever is horizontal when

the maximum pitch angle is secured

27w a7l — bAssy

Swash plate assembly



Ze AT

A)aFTy =g, AL O —%— T —
T2 L TRIEDIC

o — 4y —pEnEcEin L oF 4, i
TERIZIEELTC774 b2 BELAT SV,

DQRICAY AT Y =D AL >0 =& =D A K — FIEFE200kmb, E 2 7%
WEF, 7954 FOBIZEECIZANIELZOHEERIEID TT S,
QLI BbIRYVZELWEANET Y, 17574 Pl T o 2L

TFEWV, WAHARLTWVE ZIZ@LTODLAIEDDIEL L TF SV,

NN A HATI IVa R IomAEBYIDLET, FFLESB
Bk OWFENE CHBM & T v,

@FEAREFR LT L LY CEBETRE2 B2 RETOTHDIZERELT
FHLTT 3w,

ZREDEEAICDOWT

LAt FEIBE S MZ-BFICIE, ¥y PEBASKAERE~No-FHES L
EHEE - TBEVRKD TSV, ECIHEEENZCFIZADIZCVES
. EEr O () EERS - v o GG EER L N 2R
YR, XEWMESFPTHEN T SV,
SO, BT, KB, BEES. EESFSAMEoL. LESZO - K
FE2. L. BBru-520 LRALTTS, X, 2ab koss—-v4%
R Y S A B EomEERHE. 1FEFCEREMATE SV,
hoEfHfizy—rrsd izl sy,
B ER I A(TIAE TR O M EAM) (L A W 2 22V T A 5 10H ]
MR THEBI LET., OEELEVELZWT Y2 S530AMAFIET S
LT T,
ERHC oW T, IBTIE2E6A 0B HIED b O THEMUIEIZ & b H v E
BLhariBErbn Iy,

OmZz

25

IMPORTANT SAFETY NOTICE

As you know, the main and tail rotor blades of a model helicopter rotate at a
high speed. The top speed of the main rotor blades reaches more than 200km
per hour (120 MPI1) in this R/C helicopter make sure that there are no people
close to the helicopter when the blades are in motion.

While your helicopter is still new, screws, nuts, etc., may loosen due to
vibration. check that they are secure after each flight. The careful use of a
thread locking agent will help to minimize loosening.

It is highly recommended that you avail yoursell of any in-surance offered by
your local modelling club or national modelling
association. For further details, please contact the shop where you bought your
helicopter.

If any accident occurs, HIROBO LTD., or its agent shall not be responsible for
any loss and/or personal damages. Please use this helicopter with extreme
care.

FOR PURCIIASE OF PARTS

If a parts of your helicopter is missed or damaged, please buy it at a shop where
you have bought your helicopter. At this time, please tell a shop clerk the parts
number and the name of a corresponding parts. If there is no hobby shop
nearby your house or if it is difficult to obtain the corresponding parts, please
place order of parts directly to “Sales Department of HIROBO LTD., or your
contry’s distributor, together with remittance of this partsprice and its freight
charges. In this case, please clarify your name, address, zip code and telephone
number together with your necessary parts no. name and quantity. If your
order covers more than two kinds of parts at the same time only the freight
charge that is the highest among the parts is to be paid. All the other freight
charges are free.

Usually, parts will be forwarded within ten days after we receive your order &
payment.

The freight charges herein are based upon the current rate of Jun. 20, 1987.
They may be subject to change in the near future.

SALES DEPARTMENT,

HIROBO LTD,,

530-214, Motoyama-cho, Fuchu-City, Hiroshima-pref., 726 JAPAN
Telephone : 0847-41-7400 Fax: 0847-41-9361 Telex: 645760



2533-007
2505.005 2533006

p
ezl )
o Q 92595001

(400-158

2522-009
2525-001

= N\ J;
2533006 ¢ U
i \% 0400-164
Ny 2531-004 . /
/’@‘ﬁ 1400-15 \'4
(\K\(\ (@\ | 0400-157
]‘ ‘@m-m.ﬁ
10 in s @/—— 2509-003
‘ ‘ sy
0400-159
i P @ 2522-001
B (\ . = 2505-001 u/ @
2501-003 N 7
f

2524-001

0405-026

=

VA

ST ST
= 0400-161
|
P
SN
2506-006 _~

0
2506-006
2509-005

b TR
L 0400-104

_ 2522-011
2531-004
0400-156
33. [N
0405-053 M’i)\\ 0400-155
9501007 L@
2521-023 gi ) kb1 o9 @
M‘/gﬁ’ 20N 2509-008
2532-025
0405-050 ﬁg o & & ., 2601007
Al &\ 2500-013 ”\ o
2500-012 | 9539 gog N2005:003
2500-060 2506-014
2506-007

®®
2532;214“\@

—y/ 2505-007 ; 2505-006

0405-052

2532-006

26



KA CE BB 6 TS 0 A A

a1 FNO TIH— b E ). s i |:'| 3 .{Ill “1") -|’”1 1) 6 fit: 0 A
Cord No, Nume of parts Description Q'ty | Price "”““ll,i!:' \!"lly Applicable models
o Py [l 2 N '7 N i D | e s
0400-101 New blade holder fi z 4,000 240 A
With pivot bolt,
screw
Py o= e R TR ] ey o
0400104 New damper rubber 2 200 120 A
P e = Rl R
04001565 New yoke 1 2,000 3650 A
0400 16 | My F :
00156 [ e b 1| 800|170 A
= VS VAR U 2
0400157 Gimbal shaft 1 800 120 A
0400168, | 2 o et 135 i ;
% [ Gimbal scesaw set 1 50t 2,500 240 A
0a00i 158 [ 22 A = ek e P 5 0
77 L Gimbal seesaw bearing holder 2 500 10 A
0400-161 e S0 RV R S e i 5 z
JuLE Mixing arm holder 2 100 i A
NIRRT =235 + o b | g
0400-164 1 5y bilizer bar (A) {4 Withnut 2 14001 240 i
PO llE it ek S T ) 13
0400-261 Rotor head assembly 1 set 19000 i
[Py T
0401-086 Blade bushing 2 200 70 A
|z ves - TL—-F 7 3 . BBC - BBL-SST-I;
0403-035 Stabilizer blade 2 1,600 240 A
| AT L RS 2 — 7HRT70M 2m ¥ ;
0405-026 Main blade contractible tube Black ) 360 120 B
Width 70
G (1 SR T T ; 2 L47G oo
0405-050 | pjade reinforcement plate set v oafd 13t 56018170 B {2
With hlade 16t BELL47G
bushing IROQUOIS
47G 24 2 A
e q
0405-052 47C mainniast 1 1,400 350 B
S A D = B gk ill i 12 14 476G fna
0405-053 Main blade set, With reinforce- 2 5,500 1,000 B {1 A
ment plate BELL47G
IROQUOIS
(021 B S A P f >
0405-100 Mixing arm for 60 2 600 120 B
0d05-101 |1 2 350 70 B
0 Ball base S
2500.012 | Bre- 91030153 1 1000|120 A
7500.013 | BrE:816X020x3.6 1| 1o00| 120 | A
2500-015 | Bre- 94X A9 X2.5F 1| tooo| 120 A
Brg. 27 7 F a6 Xa12 : "
2500-060 Bearing thrust g6 X p12 2 1,200 170 A
i v I AY N
2501-003 Gimbal shaft metal 2 300 70 i
¥y T A YL 4X8xX8
2501-007 | potal with cap4X8x8 o 00| 5:L2D A
M2 7 |
2505-001 M2 nut 20 200 70 A
M4U T 2 |
2505-005 M4 U nut 10 200 T0 A
M3J 1049}
2505-006 M3 nylon nut 10 200 0 A
AT
g505.0ng [Ma7 L0t 7 b 10 | 200 70 A

M4 nylon nut

27

S AL TR BLSE B TS Y kA

Pan head machine screw M2 < 14

3 2 . o =
1 ENO o L O N L e
Cord No, Name of parts Deseription Q'ty | Price (‘hm‘i'v very Applicable models
I T o 2w 04X BX05T
SEORANA ¥ v
2H06-006 | b1t oo %8 X 0.5 20 10| 170 A
T v ad X 10X0.8T
PRG0N0 . A
2Z606-007 { oy wwasher pd X 10 X0.8'T 20 100 70 A
SanTi T2 7 2 ov gdckE A L)
2606:019 Flat washer p4 (Hardened) 5 400 70 N
K a2%11.8
9K . . P ,
2509003 Needle pin g2 x 11.8 2 300 70 A
I p3x16.8
Y # 2 300 70
2509-005 1 Nosdie pin pd X 15.8 : 000 L] A
; F L gd % 29.8 ; ; ;
2509-008 | o le pin o 296 2 300 70 A
AT A /)
amarong | A 2 a00| 70 A
I'hrust collar
B (6= = AR A el U R B/ (A), (B) @il . s
2521-023 Yoke damper collar set. 1 for 300 120 2
each
TN by FM2X16
2529 5 500 70 A
2522-001 | A djust rod M2 16 2 o9 !
| ST TYNALO Y FM2XT0 5 5 7
2522-009 Adjust rod M2X70 5 500 70 A
e TN ARy | M2X90 5 5 1
2201 A just rod M2 %90 T i e L s
: M2y By b i NE
2524 ()(]F M2 rod end 5 250 70 A
o Wt I T e
2525-001 1 45 hardened ball ¥ 250 10 4
Yoy Lol 1 (A)
: 2 300 0 A
2530-001 Pivot bolt (A) 2 ) i
s A Y a2 - MAXE
2531- 30¢ 0 A
26010 Setscrew M4 X6 10 300 g
Yy T4y 2 —-M3IX20
PRy N 2(
2532006 | (00 ceron M3 X 20 10 400|120 A
¥ TAY Y a—-M3Ix25
BT RD ( 400 120 A
2092003 Cap screw M3 X 25 Wi )
¥x 2729 a-MAxX25
253209 ( 20 A
2532.024 Cap screw M4 X 25 10 600 1
¥y TAY) 2 --MAXI0 A
2532-09 0 20 A
2532-025 Cap screw M4 x30 10 60 !
JoonBfi AM2%6 b
3- 2 20
2533-003 Pan head machine screw M2 X6 20 100 12 A
Joongfi e AM2X10
O 006 E0 4 (1] 100 120 A
2533-006 1 b head machine screw M2 10 2
AR A MY
2533-007 oo Mo L 20 100 120 A




2532-003

—_—

0405-052
N NS AT e e O o

2508-004

2532-033 {

2506-009 ﬁ

2506-004

2501-006 a

—=)

2500-045 -@

0403-038
|

O,
&5
0403-085 M
2509-003

0404-023

0403-010

il

2501-006

0403-023 2532-017

" 2533-006

2525-001

2530-005 i

0405-001

2539-003

:ﬁ 2530004
o)
)
0403-001
2531-003 /

é 2500-049
2500-009
\_.—

0400-113

0405-019

0

0404-036

0403-023

0404-015

2505-006
0405-018 . 9532-006 | 2508-004
)
2500-049 @ gs@ Y

28

= 2500-067

0405-021

2505-002

/ 2500-068

0400-015
0400-017 {
0404-016 "\ @ Gy

6 ) 2521-029

0400-016
0403-099

NS

JE
0405-002
2500-068 /@

N

Q

L 0405-003 ~ @% i
0403-099 9404916




SRR LI G TS Y A

X (U L a1l
. RS ) el il 2 ! 190110 ] fi: 1 H
9 1 NO oA ko M s e I Brgight | Deli Sl i
Cord No. Nume of parts Description Q'ty | Price charge | very ;/jl'li“ it
T e I AT RIS &y A e T K88 - SST
od00l015I| 22 2 it 2 b 1 500( 170 A
[ Counter joint shalt
T T R T T T T BHB - SST
pann.org | T2 K YRR 1 rs00] 120 A
Miter gear H-type (Lelt) o ) et WA o o W DR I B TR )
— HH8 . S
0400.017 | 7.0 2 oK X ABRICE) 1| uso0| 1zo A
Miter gear AB-type (Right) ki) B
o [ 2D 0 2 o Assy AL i VN so0| 240 A i’l??-':l”" 2
0400-113 1 ¢y uxial swash assembly Preassembled 1 sel SST-E e
= B AT BT T W) e A |BBC-BBL-SSTE
0403-010 v
5 Shide block set TR
BBC - BBL - SST-1
ok e e i 300|120 A
0403-0 Mast lock -
=T ey ok 6,800 %2 e e A |BBC-BBL
0408-023 Bearing holder set 696 X1 1 set 4L
WISty aTy kb b 71 13 3.000 240 % BBC - BBIL, - SST-1
0403038 W-type wash-out set. Preassembled I set ’ e
; - BBC - BBL-SST-E
My o oaTy bayla—L 6 a5 ( A
oao0z.085 | WV 2 190 Lt
W-type wash-out control arm T
~ 888 - b i
anog |73 282K LI =1,=26 2 400|170 A egrp
0403-099 Hexagon cross member L =26
1 SST-I
I e T UL ‘ 1| 3,000] 240 A
0404-015 14 auto-rotation drive shaft
Iamey—xxvr—2 (R), (L) 134 sool 7o A |888
0404:016 Counter gear case 1 set = e
Shuttle - s
ST AT — I g :
94 z * 2 300 70 A | BBL,-SST-E
0404-023 Radius arm |
7 HLATq FiY SST-I
nab (alAde E Rz 9 2k b AL 3L 5 14 o000 600 A
0404-036 w14 auto-rotation clutch set Preassembled 1 set
oo 1 | 3300] 120 B
0405-001 11y shaft gear 10T
P e ] 1 800 120 B
0405-002 | counter gear st shaft
s LA 2~ X LG 1 2,500 120 B
0405-003 | o unter gear 16T
79 9 Tl 1 | 3300] 240 B
0405-018 | ¢10ch bell
799Fy— 2 1 6,400 240 B
0405019 1 ¢juteh case
on | £ 1 ¥ ¥ Y8BT 1 6.600] 240 B
0405-020 Main gear 881
e " [E
H ¥ — XY Assy ©o| 8,400 240 B
0405-021 | counter gear assembly 1 set
G717 A b 1 1.400( 350 B
0405-052 47G main mast
. 4B X 22X T (Brg. 6087.7) 1.200 170 A
2500.009 | BrE-# |t
L #6X15X5 (Brg. 69677) 00 170 A
2500-045 | B89 2 |10
rg. 910X 19%5 (Brg. 6800Z2) )0 170 A
2500049 | P89 2|5
L4 X135 170 A
2500-067 Brg. ¢ 2 1,200
rg. 95X 13 X4 ) 0 A
2500068 Brg. ¢5 2 1,200 17
TL—vARTY > 23XT%3.5 4 400 120 A
2501-006 Plain bearing 3X7X3.5
M3+ 2 b 00 70 A
2505-002 M3 nut 20 2
M3+ 18 >+ b 10 | 200] 70 A
2505-006 M3 nylon nut
170 g3 x8%05 20 100 70 A
2506-004 | p1a4 washer g3 X8 X 0.5

29

A L L AT D A

MY ” R ST T ET N T
R b b T S 4 T : {10 0 i
1= FNO WtEeg Dt ' Illi,(”' Q'ty ”p, ico | Freight | Deli Applicable models
Cord No., Name ol parts escription 3 charge very TG
TS T v p2.6XTX0 20 100 70 A
2506-009 f oy washer 92.6 X1
L A by S 7S04 5 200 0 A
2508,004 Stop ring S-14
] P e2x11.8 2 300 70 A
2509-003 Needle pin g2 x11.8
888 - SST
el 14 2 | #iBrg.h 7 1 200 120 A
2521-029 Jointshalt bearing collar
s ABME I A 5 250 0 A
2525-001 o5 hardened ball
i Hoafio bl () 2 300 0 A
2530-004 Pivot bolt (D)
{4 ER [T L 1O o 04 2 300 T0 A
2530-005 1 pivot holt (1)
by b A2 2 —~M4ax4 10 300 70 A
2631003 | goy serew Ma x4
Y vy Ay Y A~ M3XI0 10 400 120 A
2532-003 Cap screw M3 X 10
¥ 7A2 N a--M3X20 5 200 120 A
2532-006 Cap serew M3 x 20
¥y TAs ) 0 MIX6(A) 5 2000 120 A
2532-016 Cap serew M3 X6 (A)
Y vy AL~ MIXI2AA) 5 200 120 A
2532-0117 Cap screw M3 12 (A)
o | ¥y TALY 2 - M26X12 10 400|120 A
2532-083 | 0y ) serew M2.6% 12
ogan.o0p | 257 2 Y S =M2XT0 20 | 100|120 A
2533-006 Pan head machine screw M2 x 10
SlmeaE M2 10 400 170 B
2539-003 Hexagon bolt M5 X 12




2522-001

"& 599 e
2524.()()1“ 2522-009

5 .
Ui 2505-001 T

/_25?5-001 0405-004

2533-006 ﬁ()l -008

@
2505-006 “ flo i i Sk54 001 0403-055 7
o, A %};”“ZL”‘_ B/ 2532-002 P 2532-032
0 50 G R e
@

0403-023 0403-028

2501-008

0405-006

2506-012 0404-005

2506-004
0405-047
—— 2534014 __a,

G,
7 7% 0405028

2532-002

e 0405-006
5‘\< 2532-017
2505-006

@ 2524-011

0405-028 2500-024

0405-005

2505-001 @ 2522-001

_—_/ )
2525-001

B 2534-014
2533-005

0405-047
2506-004
0405-006
2501-008
0403-023

2532-002 /g

&\ 2522-001

0405-038
2505-006

2524-001

’~ 2522-001

2505-006

e

0405-016
30



RO BRI LT A TS D kA
g NO fhH o 1 A HefiE il ii-f..i,;’n.'« ‘“I’I)«-l:m 140713 ] f: 0% fi
Cord No. Nameof parts Description Q'ty | Price A5 ;:" very Applicable models
70‘1";‘”).[ ::::"{'{y:""ll‘vl‘:'}""l,I. :’lly;li:‘;?}.i I,‘;'\:l 600 X o _/\ I i‘if‘;'-_—*—‘
0403-028 l“Zhl-w'nm' :ul s:"L dub AL "A’/i;ll.pl‘i:x;’. I' r;}n‘l;I Ilrif"(‘ l?“i’, I,.Z,(), . j,m“ s
J;;r_; |":|IEVIIII,()I' I’ll'v(w.l @ i 1 -"‘““ b 170 A BRG BBl
0405.004 iy i 2 | ntoof 120 B
0405.005 I','nv‘:h'h‘[w"_'sl";'.t" g 1 as0| 120 B
0405-006 sli..:l |;“:‘l;’}\’)l (A 2 | ra00f 170 B
0405016 /{iIy:-r'(:u;/l'.{l:r\'llyxL’n‘r.‘,'l:\u I‘l‘l()lll;llli T 2 I:im(,) = IZ(L, .“—7
0405028 f\:lufin;ﬁ‘u’nlur s‘_/L\ ety Ly 11:-1 2800|240 B
0405.038 (’J‘];;)v:l':l'l‘llxlli' = 1| 2500] 700 B
0405-047 (:J’():Ic:_/'l,il;'tj‘pi;.c:l Ichl(;r s,v:|L il Gl ]l:::{:t 1,400 120 B
9500.024 | BT 96X 10X3F ([P ATTIZZZ A I I A
2501-008 l,”l“l'i"b;“;;';;;é?;x”x" 4 400|120 A
2505001 m%"lu: J 10 | 200 70 A
2505006 mg'l"ylfo::""l'l: 7k 10 200 70 A
2506-004 r'mlwmh\e.n;};:f:(:orys 20 | 100 70 A
2506-012 ;Iui“’ mh:‘r“gﬁy ;‘;)?(‘fs 5 500 70 A
2522.009 /{(ljus‘t :(‘“:'JZ';;'OMZXW 5 500 70 A
2524-001 m:’o(;e'l'“‘,r' Al 5 | 2s0| 70 A
2524.011 l';l);j!::/e;ll;z;ll,:illjk;) & 5 400 70 A
2525.001 ggﬂ?u}“ e 5 250 70 A
2532.002 (jal‘,bmer‘:mz;}; 7 My8 10 | 400 120 A
2532017 gn[\;s:;rzwilw‘/si;Z.AMHMM 5 | 200| 120 A
2532 018 gn;\;s;;-z;»"‘l\:sI>J<;o./\M3X20-A 5 200| 120 A
2532.032 :ﬂl‘) ;Z,:wzl\fzifz Ml 10 | 8oo| 70 A
2533-006 I”ﬂ-l;ii;‘;l?;llz\ldj))i(nlenscrewMZXIO 20 100 129 4
| Bl e e el b 10 | 200] 70 A

LR
Tapping screw M3 X 12--2-kinds
Without slot




9599.001 2533-005

—

q ph ‘_’_j 2 2524001
2y o_ 2525-001
0405-017 y 7 B e S ARDS e
iy i S 2505001

2 o ﬂ
<
,’( N ® ﬁﬁ

0405-017

0405-029 o= ] [ N DR 2506-020 o
o 0405-031 @ [
T o
@, T
Pl
o
0405-030
0405-031
0405-031
% 2539-005 /—
2532-022
8 0,
%

0405-031

~
0405-007
>
e —
g S§ 2505-006

0404-029

FRDEWVWFy v TAY Y 12— 13 M3X8CS

OF All the CS having no indication are M3 X 8CS.
U EROKGFy FEM3FA O |
® All the nuts having no indication are M3 nylon nut.

32

0405-034

2533020

0405-023

@
&
@,

0405-022

0405-008" /(;
Ayl

o
®
A\ zs05.001

/

2534-001

2505-001

&
{
é?@..,

0405-033

:j;";;
NS

e



S AV B R B R BT D Ak A

N P
9 ENO A L L T A LT T e
Cord No Nome ol parts Description Q'ty | Price l'lllll';'(“ Tai V Applicable models
Pl B RN R A g
0406-007 Slkid foot band 1 660 170 B
P EEYEE e S
0405-008 | o 4\ 4' ’_ { T 4 550 170 B
Skid pipe cap
Vool L (A . ‘
0406-017 Servo mount (A) 2 120 B
0406:023)| - i A e 8 [ 2200] 240 B
Landing gear band set ‘
5 S A=
0405023 4 ’ 29 XX %A 4 1,700 120 B
Landing gear support column
! LI N £ (R, (1) 14 ¥ i
0405-029 IP'ront support column set 1 sel 1,700 LAY B
PR IR e 2 6 TR | (R, (1) 134 ; o
0405-030 Rear support column set 1 set 1,700 170 B
LYYy 723 %9 bbb (A), (B),(C) 134
£ () V(B), ap 04
0405-031 Engine bracket set Bar 1 set 3,600 240 B
N : L
0405-032 Mainehasis sk 2 1,900 700 B
2%y 234 T
0405033 | & -\ '-I i 2 2,200 700 B
Skid pipe
' AE S AR N . 9 ¢ .
0405-034 Skid foot 2 2,200 700 B
OAO8.038 | 7 ik K = g U8 g g00| 700 B
U Landing gear assembly Iset | ™
2505001 | Mo ! 10 | 200| 70 A
; M3 ALy ‘ 5
2505-006 M3 nylon nut 10 200 70 A
Ma+ 4024 | 5
2505-007 M4 nylon nut 10 200 70 A
T17 7 2 v pdx10x0.8
2506-007 Flat washer g4 X 10X 0.8 20 100 70 A
s non | =7 7 ¥ xabX10%1 -
2506-020 Flat washer 5% 10 1 20 200 70 A
TYxY ARy FM2X16 K
p - 7 n £ 500 70
2522-001 Adjust rod M2 16 5 50) 7 A
M20 y Fr2 F
2524-001 M2 rod end 5 250 70 A
a5 - L ,
2bzn-001 #5 hardened ball 5 250 70 A
¥xy TAYY 2 —M3IX8
i ) 20
2532-002 Cap screw M3X8 10 400 12 A
¥yv 722 2 —M3Ix22
2532-007 Cap screw M3 X 22 10 400 120 A
¥rvwv Ay 2—MAX15 .
i 600 2( A
2532-022 Cap screw MAX 15 10 H () 120
F ALY ) 2 - M2X8
33- 4 00 12( A
2533-005 | pa 1y head machine screw M2 X8 20 ! )
FARIAA Y Y 2 - M2X20
: 2 ( 100 120 A
2533-020 | payy head machine screw M2 X 20 20
Yoy Ay a—~M2x5-17l
g < 0 00 70 A
2534:001 Tapping screw M2 X5-1-kind . 10C
AR L M5 X 20
s 10 400 170 B
2539-00b Hexagon bolt M5 X 20

IN—= OEESNE |, T OEXE O KB I HESRIEZ SoA

DL, HFE WFEXRBREEE) HItoR— (B
EES FTHBED TSN,

EE  2REUEDNR—YZEXENEBER, TDOHRTED
BNERDAZIMAT TSN,

WICIZEET,

fDOERNI Y —EREIET
NEXBIOE—UTHENTEN, 23

U

0

AT % L. 43~
r X &
o H LA 2 aB H [
BSE ] ( R o
) il

e o
Bl yn.

AN&EFH: e/ UF ¥ X v b

7 11:No. 1— RNo AT 74 QT ill A i

1

o |

3

4

5

6

7

8
MKBOPEIMLTTHALTEEN, & 5t @] ¥
SO L X OISR, =80 |¥

PO A BT S ER TEB Y £ A DT, oo 3

((/; ‘,Vﬁllrﬂiﬁj—;l_i}\fil-) X 1.03 (A1 pu e 1 A) (B+®)x1.03 ¥

(f41]) N—=Allif% ¥ 1000

YeEE ¥ 200 OB S

ZRAERH(10004-200) X1.03=¥1236& 72V £,

IR LA

“

HIRO=20

ﬁiﬁ'i";ﬁ(l’b@?’" ) 74—

= R xX
COR-%
CE=FLs%E8E 1

G R R ARILET530-214 " T 726
TEL:(0847)41-7400 4t/ FAX:41-9361



2533-006 EE @ ® &
s 2533-008 x 2524-001
e e - 252
Q@@ R 2505-001 =&

LT 0405-015
. ) 0405-014

2533-006

2522-001

0405-055

0405-054

0405-011

2524-001 0405-013

0405-039

= 0405-010
2523-004 Sl i

2505-006
0405-056 %) @

0405-036

0401-053

0405-009

2522-001
2524-001

>

0405-012

~_ 2533-006

0405-040

0405-049 2532-005 0405-048

2532-002
2533-006

34



RO M LT T TS 0 kA

7 i " 152 ¥ T T
1 1NO o A T ] A AL e L
Cord No, Name of parts Description Q'ty | Price IH &h ) Applicable models
g charge [ very
. lw2xr00sus i 7 e
0401057 §2 %700 SUS pipe 5 3,500 1,000 A
F e WS 4 S 2= 9 T R
405-00)¢ . .
0405009 Tail pipe brace 1 300 120 B
§ous et f T8y | DT
0405-010 Tail pipe band 1 360 120 B
L RA| T :

0405.011 94 e 2 550 70 B
N PP 2l
0405.012 46 band b 550 70 B

ATy (B
5.01° 7 .
0405.013 Pipe band (B) 5 150 120 B
e o | KTTRRI T G R T REDPA ; ]
0405-014 Horizontal tail blade mounting bracket | (B){4 2 450 120 B
set with pipe hand
()
ool W R EVEEPERT %
AR ;x 2K .
1405:015 Receiver bracket of tail drive shaft With rubber 1 350 120 B
bushing
N T T W LT i 3 ;
0405-036 Tail pipe holder set Preassembled 1 20001 240 B
7 e A X |
£ () o
0405.039 Tail skid 1 800 700 B
R
0405-048 Tail truss 2 500 120 B
7L 2k (A (B) %2 13 3
0405.049 Brace set (A), (B) 2 for each 1 set 1,100 120 B,
S¥—ay|lo-—NItg S i
0405-054 R 4 i 10 800 700 B
udder control pipe
O08055 | o2y T R B S 10 | 1400|700 B
7 | Rudder control tube $
7 W 7= s T 7 ;
0405056 | .. I I3 7 Assy 1 |16,500] 1,000 B
Tail boom truss assembly
M2 2 |
e
2505-001 M2 nut 10 200 70 A
M3 A4 |
505-
2505-006 M3 nylon nut 10 200 70 A
TYNALD oy M2X16 " P
2522-001 Adjust rod M2X 16 5 500 70 A
NYITLF—NETAT
2523-004 “/2>‘( ';":"” ! i 2 10 | 2.000] 1.000 A
02X 1,000 crushed tail drive shaft
M2 |y
2524-001 M2 rod end 5 250 70 A
: ¥y 725 2 -M3x8 !
2532-002 Cap screw M3 X8 10 400 120 A
; ¥y T4 2 —MIXI0
2532-003 Cap screw M3 X 10 10 400 120 A
Xx2 7422 2--M3X16
2532-005 Cap screw M3 16 10 400 120 A
FERA YY) 2 - M2X10
2533.006 Pan head machine screw M2 X 10 20 100 10 A
NERA YY) 2 - M2XI5
9533.008 | 1 ALY 2 = M2xX 16 20 | 100] 120 A

Pan head machine screw M2x 15




2532-01¢

2533-006

0400-072 =

2531-001

0400-086 @)

2500-011 €
0400-086
2509-002 /

0405-057

2533-005 0405-118

2525-001  §
o 2524-001
J 2522-024

® 2505-001

0400-073

5

[(=

0400-071

2524-001

0405-051
—_— |

ﬁ__jo-OOS

2505-004

@ ol O AT

2506-003

— 2500-062

s

0400-072

2505-001

2525-001

533-
- 2533-006

2521-002

2500-069

ﬁ_&%l 003

0400-135

36

2505-006

%

0400-016

o)

~_ 2500-069
0400-075
N\ 2500-003

0400-074
0400-076
[\=
2500-003

2525-001

2505-001 ©

0400-077

0402-035

0400-074

2533-006

2506-001

2521-001

7

0400-079
NS

2506-001

2533-006



1 FNO

Cord No.

G

Name ol parts

o L HE
Description

A

Freight

i 10
Deli-

IR L B 5 T 0 A

0113 0] fl: 0 Al
Applicable models

charge | very
77 vank =T i Y B8 - SST-SST1
0400-016 | itor goar (1) Left 15| oot - ir20 A
sou | T W2 VAT () Im _:-* 4
0400-062 Tail blade contractible tube (Black) ! 200 120 A
i *—_.H e | [RUVE R 7 (i) 1m s %
0400-063 Taial blade contractible tube (Red) ! 200 120 A
G W T - 7 Im ; j
0400-064 Tail blade contractible tube (White) } 200 120 A
e 888 - SST - SSTF
0400-071 w] ’ 4 4 1 800 240 A it Iy SaT
New tail housing
N TR (R, (L 211 o i H88 - SST - SST-I
0400-072 New blade holder set. 2 for ench (R), (L) | 1 set 200 170 A
— e TR 568 (55T S5TE
0400073 ./, 4 ", : . Qi 2 2 300 120 A 828,501 SST
I'ail pitch hinge
S ] LA A BOX Aty ) (AL (B 2 14 2 888 - 551
0400-074 Tail gear BOX set WithtA), (B) 1 set 1,400 240 A
serew
0400075 £ ”, A 'M" 1 500 170 A 888 : SST3ST.-1
Ist tail shaft
B T - . 888 - SST-SST-I;
0400076 ond tail shaft 1 500 170 A
o | T Y =X YADE iz ; 888 - SST - SST-E
0400077 | \1it 1 gear (1) Right 1| 1500] 120 A
5 v ] R
o400.079 | M T LY 1 100|120 A
T'ail pitch lever
o=l A A S i Py b 13t . ; 888 - SST - SST-I
(1400086 Tail pitch plate set 1 set 2,000 240 iy
0400-135 ;ni:.'nf/\’ R 1 600| 240 A
% VAR T I O = I 2 Shuttle - 888 - SST -
04020356 Tail pitch rod 2 100 120 A SST-E
4767 7L I 4
0405-051 1 i blade for 47G | s
Xx 7L 79 (Lo [ B B B
2 % 3 B 3
0405-118 Carbulever bushing ! 30 & IROQUOIS
HGE-25EH T © & © N TETE
01405-905 HGE-25EH engine 1 set |*1800 0 i IROQUOIS
2500.003 | P& 95X 11 X5 2 | 1,200 120 A
Brg. 77 7 | g4 %9 ( A
2500-062 Bearing thrust g4 X9 2 1,200 120
2500.069 | A 80X 11X3 2 [1200] 120 A
2500.070 | Bre-#3x9%3 2 | 1200] 120 A
2505-001 ::g l’;ll: b 20 200 70 A
2505-004 m Eiu: b 10 | 200 70 A
M3+ 10ty |
2505-006 M3 nylon nut 10 200 70 A
T2 L v g2x6x0.4
| - 0 T0 A
2506-001 | gy washer 92 X 6 % 0.4 Z 100
177 ¥ va3x6%0.5
G- 0 ( 70 A
2506003 [ b1 washer g3 X 6X0.5 2 o
N @2x8.8= LV
g 2 A
2509-002 p2 % 8.8 needle pin 2 400 120
Ix5%h 7 —
. 00 120 A
2621-001 1355 collar A5
TXTH 7
, ( 120 A
2521-002 7% collar 2 200
2502054 | Lt e M2 X140 5 500( 70 A

Adjust rod M2x 140

37

S ORI LI B 75 T s D A
PR W & e N I A LS e
Cord No, Name ol parts Description Q'ty | Price chm‘;;u very Applicable models
A k,::j :'IN;(!II‘](;V 1 ] !’ 25” 7” A
2525001 :;g"l"l'“’l,‘({(':"cdulm“ 5 250|170 A
2530-005 Il‘}nlol,/b([ltl(ln) h(E) 2 300 70 A
2531.001 qt.mlu"“’;n: o M3 x3 10 | s00] 70 A
2531.003 ,:(W]“}W:“; o Mdxd 10 | a00] 70 A
2532-015 (Y:q\w s;'lj:\v-l‘l\t’;/.’};)( ils i 10 400 120 A
2633005 l,'u'nvl:—i‘f-:(‘l ’I/n:ljlrl:inult.‘ll:);’:\? M2 x8 2 100 120 A
2633-006 i"uvu\lil;f!'xilll :;ll:’l'jl:\lv(;rro\v M2x10 20 100 llia0 i




0405-046

0405-041
2533-005

\ 2506-001

0405-045

\ﬁ 0405-040
2534-
2537-002 534-011

é 2506-004
(Cot g
0405-043
\ Y

X4 VTP <
Screw is excluded.

0405-027

QOO
o099
fefeXe)




Nt

o

2505-008 P
A

0405-040 /’

>4 5

2532-002

0405-042

£,
2505-006

0405-025

FhTRY EHA

ARV R R

9 FNO s o | T o s
Cord No. Name of parts Description ! \_(‘“'y' Applicable models
] A B S S L (R), (L) 138 >
0405-024 Dammy tank stay set 1 set 550 120 B
160ccitht » » 2 A7 74N
.0 v g
0405025 1§ 50cc fuel tank v RS | 20011 7179 B
Optional extra
pipe, filter
0405-027 ¢ A 2l 134 800 70 B
DA Meter set 1 set )
O I TS Bl
0405-037 Transcribing mark 1 1,400 170 B
JA e b2 1 134 $
0405-040 n()dy feahie gat {eat R.800 700 B
{07 13t :
0405-041 Chair (i5t 1,100 700 B
Al gt R S (R), (L) &l (s
0405-042 Dammy tank set 1 set. 2,200 700 B
w2t g
0405-043 Hopiet 2 2,200 700 B
AR §
B " " D
0405-044 Mahigl 1 2,200 240 B
0405045 | & V.7 p
05-041 Cabin 1 20,000 T00 B
0405006 | L ¥ Y 20( 0 B
5-046 Canopy 1 2,200 70
E M29 v |
2505-001 M2 nut 10 200 T0 A
. M3 A0t b I
2505-006 M3 nylon nut 10 200 0 A
M3 Afd+ 2 b
5
2505.008 M3 claw nut 5 300 120 A
T-7 22 ve2x6%0.4
2506-001 Flat washer 2% 6 X 0.4 20 100 70 A
17 9 2 v 93X 8X0.5 :
2506-004 Flat washer g3 X8 X 0.5 20 100 70 A
3 Frw TAL Y a2 —-M3X8
2532-002 Cap screw M3 X8 10 400 120 A
F XG0 2 —M2X8
4 4 5
2523900 Pan head machine screw M2 X8 20 100} 5120 A
Yo ArY 1 —-M26X6
2534-011 Tapping screw M2.6 X6 10 100 70 A
Sl AR F I M2.7x8
2537-002 Wood screw M2.7 X8 10 100 70 A

39




Se v ol e | T

[25] As for the engine

.Y ot

Ly Y ZEIH2A L0 = S HRM A ) ) s Y 9Bce

ENIR AN TS AT T LA T

sk CDLA 2 ) 22 ¥ ] (11,000rpm)

ol NGK-BPM-TAX L v > VA 2 CJTY(/ 4 2% 7 )
A E b3 AN B WA AP/ B B

i & 30:1

A QWA YN Y HF A4 AL

hé; i 17 58 Jafway—»—Hz%

o)

Lo Y i
o TL =V A4 (T UEENIZ0NDOBEHOF F TIEMKRICERL T
5w

734 LENGTFTT
oA EGE M OIS (= — P s D) hd 0 9, THMIE L 7 A SR T - T 50
T, B EHOWHEL LiRE Iy FLCHET O TG T LT A
1165 T > X & TP LT TTF 8w,

MMt K BEFS LA LISV ETOT, LLIMEIZLTTF X,

o

o A0 - WE S V. BEH(T AR ORI LT HY ESOT, GEERN Y AL
NWRTHETL DALy THED LI IEIREEE D W 2D TF 5w,
o JH M OPEKIYES (= — PN EZET TN A0 9 P LTRITIC CREBOIEFEZ 2 2 X Hiid

FLTFSw, (REYvTFHLEDETHEL TF 5w
o TIVIMBED T T U EHALTT S v, oM Tt 2 4 25 5%ET 28 5608H0 3,

Engine specification

Engine Air-cooling 2-stroke single cylinder gasoline engine, 25cc
Carburettor Wall-blow diaphragm pump specification

Ignition system C.D.I. system, with speed limiter (11,000rpm)

Plug NGK-BPM-7A or Champion CJ-7Y (with Noise killer)
Fuel Non-lead high octane value gasoline

Mixing ratio 30:1

0il L Oil exclusive for 2-cycle engine

Starting type Re-coiling type starting system

40

¥ v IS OB

Adjustment of carburettor

S Rk ST

Fuel regulator valve

/h% //W
) Thinner W

= Thinner

A0-WgrY Thicker e
SLOW adjusting screw / 1ucker
B feC 3 1)
High speed side Low speed side

Adjustment of engine

*

Break in (warm up) the engine with the fuel of 30:1 with the engine installed in
the helicopter body as flying it.

It is equipped with a fuel regulator valve (needle valve) for high and low speeds.
On shipment, the workshop test operation of the engine has been conducted.
However, fuel for high and low speeds has been set to a little higher level than
usual. Adjust it according to your need. AT this time, adjust it by 1/16 turn.

If the low speed side is throttle too much, it will become very difficult to start up.
It should be set to a little thicker side.

As the SLOW adjusting screw is set to the minimum level (idling), loosen the
slow adjusting screw counterclockwise so that the engine can be stopped at the
lowest position of the trim lever at the transmitter side.

Set the fuel regulator valve (needle valve) at the high speed side so that the flight
can become the best high in the air at full throttle flight. (Also adjust the
maximum pitch angle).

Use the recommended plug. If other type than the recommended is use, noise

may be generated.




————




